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has been evaluated in accordance with the test procedures given in ANSI / TIA /
ElIA-603-D-2010 and has been in compliance with the applicable technical standards.
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approval of SPORTON INTERNATIONAL (KUNSHAN) INC., the test report shall not be

reproduced except in full.
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Rep?rt FCC Rule Description Limit Result Remark
Section

§2.1046 Cond“’fﬁe?”tp”t Reporting Only PASS -
Effective Radiated
3.4 §22.913(a)(2) Power < 7 Watts PASS -
§24.232(c) Equivalent Isotropic <2 Watts PASS i
' Radiated Power
3.5 §24.232(d) Peak-to-Average Ratio <13 dB PASS -
§2.1049
3.6 §22.917(b) Occupied Bandwidth Reporting Only PASS -
§24.238(b)
§2.1051
37 §22.917(a) Mizr;iri?ng:m < 43+10log10(P[Watts]) | PASS -
§24.238(a)
§2.1051
3.8 §22.917(a) Conducted Emission < 43+10log10(P[Watts]) PASS -
§24.238(a)
§2.1055 < 2.5 ppm for Part 22
§22.355 -
Frequency Stability for
3.9 PASS -
§2.1055 Temperature & Voltage . .
§24.235 Within Authorized Band
§2.1053 . Under limit
4.4 §22.917(a) SF'fr'i‘(’) f;r;’;%tizti";n < 43+10l0g10(P[Watts]) | PASS | 11.62 dB at
§24.238(a) P 3760.000 MHz
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SPORTON LAR. FCC RF TeSt Report Report No

. : FG660304

1 General Description
1.1 Applicant

VERTU Corporation Limited
Beacon Hill Road, Church Crookham, Hampshire GU52 8DY, United Kingdom.

1.2 Manufacturer

VERTU Corporation Limited
Beacon Hill Road, Church Crookham, Hampshire GU52 8DY, United Kingdom.

1.3 Product Feature of Equipment Under Test

Product Feature

GSM Quad-band / UMTS Quad-band /CDMA

Equipment Single-band/WIFI/BT mobile phone
Brand Name VERTU

Model Name SIGNATURE S

Type VM-06

FCC ID P7QVM-06

EUT supports Radios application | \\ 5 4GHz 802.11b/g/n HT20

Bluetooth v3.0+EDR/Bluetooth v4.1 LE

CDMA/EV-DO/GSM/GPRS/EGPRS/WCDMA/HSPA/
DC-HSDPA/HSPA+(16QAM uplink is not supported)

Conducted: 004402550074565
Radiation: 004402550074599 for Sample 1

IMEI Code 004402550074688 for Sample 2
ERP&EIRP: 004402550074524

HW Version LOTO

SW Version 5.1.1_0.500.0.100

EUT Stage Identical Prototype

Remark:

1. The above EUT's information was declared by manufacturer. Please refer to the specifications or

user's manual for more detailed description.
2. There are two types of EUT sample 1 and sample 2, the differences between two sam
for Gain and shape of 2.4GHz Antenna and the material of shell parts, sample 1 with

ples are only
cortical shell

and sample 2 with ceramic shell. After pre-scan two types of EUT, we only chose the sample 1 to

perform all tests and sample 2 only verified the worse of Sample 1.
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1.4 Product Specification of Equipment Under Test

Standards-related Product Specification

GSM/GPRS/EDGE:
850: 824.2 MHz ~ 848.8 MHz
1900: 1850.2 MHz ~ 1909.8MHz
Tx Frequency WCDMA:
BandV: 826.4 MHz ~ 846.6 MHz
Band Il:  1852.4 MHz ~ 1907.6 MHz
CDMA2000:
BCO: 824.70 MHz ~ 848.31 MHz
GSM/GPRS/EDGE:
850: 869.2 MHz ~ 893.8 MHz
1900: 1930.2 MHz ~ 1989.8 MHz
Rx Frequency WCDMA:
BandV: 871.4 MHz~ 891.6 MHz
Band Il:  1932.4 MHz ~ 1987.6 MHz
CDMA2000:
BCO: 869.70 MHz ~ 893.31 MHz
GSM/GPRS/EDGE:
850: 32.40 dBm
1900: 29.54 dBm
. WCDMA:
Maximum Output Power to Antenna Band V- 23.30 dBm
Band Il: 22.35dBm
CDMA2000:
BCO: 24.09 dBm

Antenna Type

Dipole Antenna

Antenna Gain

Cellular Band: 1.50 dBi
PCS Band: -2.50 dBi

Type of Modulation

GSM: GMSK

GPRS: GMSK

EDGE: GMSK / 8PSK

WCDMA : QPSK (Uplink)

HSDPA/DC-HSDPA : QPSK (Uplink)

HSUPA : QPSK (Uplink)

HSPA+ : 16QAM (16QAM uplink is not supported)
DC-HSDPA : 64QAM

CDMA2000 1xRTT: QPSK

CDMA2000 1xEV-DO: QPSK/8PSK

1.5 Modification of EUT

No modifications are made to the EUT during all test items.
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1.6 Maximum ERP/EIRP Power, Frequency Tolerance, and Emission

Designator

Maximum | Frequency
Type of Emission

FCC Rule System ERP/EIRP | Tolerance
Modulation Designator

(W) (ppm)

Part 22 GSM850 GSM GMSK 1.4962 0.0203 ppm | 242KGXW
Part 22 GSM850 EDGE class 8 8PSK 0.3639 0.0167 ppm | 245KG7W
Part 22 | WCDMA Band V RMC 12.2Kbps BPSK 0.1841 0.0120 ppm | 4M14F9W
Part 22 CDMA2000 BCO 1xRTT QPSK 0.2208 0.0490 ppm | 1TM27F9W
Part 24 GSM1900 GSM GMSK 0.5058 0.0069 ppm | 244KGXW
Part 24 GSM1900 EDGE class 10 8PSK 0.2046 0.0080 ppm | 249KG7W
Part 24 | WCDMA Band Il RMC 12.2Kbps BPSK 0.0966 0.0059 ppm | 4M15F9W
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=aanas. FCC RF Test Report Report No. : FG660304

1.7 Testing Location

Test Site SPORTON INTERNATIONAL (KUNSHAN) INC.

No. 3-2, PingXiang Road, Kunshan, Jiangsu Province, P. R. China
Test Site Location TEL: +86-0512-5790-0158
FAX: +86-0512-5790-0958
Sporton Site No. FCC/IC Registration No.
THO1-KS 03CHO02-KS 418269/4086E

Test Site No.

1.8 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

’ 47 CFR Part 2, 22(H), 24(E)

+  ANSI/TIA/EIA-603-D-2010

‘ FCC KDB 971168 D01 Power Meas. License Digital Systems v02r02

’ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:

1.  All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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Test Configuration of Equipment Under Test
21 Test Mode

Antenna port conducted and radiated test items were performed according to KDB 971168 D01 Power
Meas. License Digital Systems v02r02 with maximum output power.

Radiated measurements were performed with rotating EUT in different three orthogonal test planes to
find the maximum emission.

Radiated emissions were investigated as following frequency range:

1. 30 MHz to 9000 MHz for GSM850 and WCDMA Band V and CDMA BCO.

2. 30 MHz to 19100 MHz for GSM1900 and WCDMA Band |I.

All modes and data rates and positions were investigated.

Test modes are chosen to be reported as the worst case configuration below:

Test Modes
Band Radiated TCs Conducted TCs
B GSM Link B GSM Link
GSM 850
B EDGE class 8 Link B EDGE class 8 Link
B GSM Link B GSM Link
GSM 1900
B EDGE class 10 Link B EDGE class 10 Link
WCDMA BandV | m RMC 12.2Kbps Link B RMC 12.2Kbps Link
WCDMA Band Il | ® RMC 12.2Kbps Link B RMC 12.2Kbps Link
CDMA BCO B 1xRTT Link B 1xRTT Link
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2.2 Connection Diagram of Test System

For 22H

120 Vac / 60 Hz

EUT (Adapter) EUT (USB Cable)

Dipole Antenna

@ ()

System Simulator

For 24E

Dipole Antenna
()

System Simulator
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2.3 Support Unit used in test configuration

Item [Equipment Trade Name ([Model No. FCCID |Data Cable |Power Cord
1. |System Simulator |R&S CMU 200 N/A N/A Unshielded, 1.8 m
2. |DC Power Supply |GW INSTEK |GPD-2303S N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

The following shows an offset computation example with RF cable loss 4.6 dB and a 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.6+10=14.6 (dB)
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3 Conducted Test Result
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup
3.2.1 Conducted Output Power

o |

System Simulator EUT

3.2.2 Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge and
Conducted Spurious Emission

Power Divider
System Simulator - 0

EUT

Lelas

Spectrum Analyzer

3.2.3 Frequency Stability

System Simulator

Thermal Chamber

3.3 Test Result of Conducted Test

Please refer to Appendix A.
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3.4 Conducted Output Power and ERP/EIRP

3.4.1

Description of the Conducted Output Power and ERP/EIRP

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 7 Watts for GSM850 and WCDMA Band V.

The EIRP of mobile transmitters must not exceed 2 Watts for GSM1900 and WCDMA Band .

The EIRP of mobile transmitters must not exceed 1 Watts for WCDMA Band IV.

According to KDB 412172 D01 Power Approach,

EIRP = Pt + Gy — L¢, ERP = EIRP -2.15, where

P+ = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.4.2 Test Procedures

1 The transmitter output port was connected to the system simulator.

2 Set EUT at maximum power through system simulator.

3. Select lowest, middle, and highest channels for each band and different modulation.

4 Measure the maximum burst average power for GSM and maximum average power for other

modulation signal.
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3.5 Peak-to-Average Ratio

3.5.1 Description of the PAR Measurement

The peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.5.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 5.7.1.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. Set EUT to transmit at maximum output power.

4. When the duty cycle is less than 98%, then signal gating will be implemented on the spectrum
analyzer by triggering from the system simulator.

5. Set the CCDF (Complementary Cumulative Distribution Function) option of the spectrum analyzer.

Record the maximum PAPR level associated with a probability of 0.1%.
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3.6 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.6.1

Description of 99% Occupied Bandwidth and 26dB Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.6.2 Test Procedures

The testing follows FCC KDB 971168 v02r02 Section 4.2.

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

Set the detection mode to peak, and the trace mode to max hold.

Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.7 Conducted Band Edge

3.7.1 Description of Conducted Band Edge Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower

than the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

3.7.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 6.0.
2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and attenuator.
The path loss was compensated to the results for each measurement.
4. The band edges of low and high channels for the highest RF powers were measured.
The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
6. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
=P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.8 Conducted Spurious Emission

3.8.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.8.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 6.0.
2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and
attenuator. The path loss was compensated to the results for each measurement.
4. The middle channel for the highest RF power within the transmitting frequency was
measured.
5. The conducted spurious emission for the whole frequency range was taken.
The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.9 Frequency Stability

3.9.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized frequency
block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of

the center frequency.

3.9.2 Test Procedures for Temperature Variation

1. The testing follows FCC KDB 971168 D01 v02r02 Section 9.0.

2. The EUT was set up in the thermal chamber and connected with the system simulator.

3. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized
before testing. Power was applied and the maximum change in frequency was recorded
within one minute.

4. With power OFF, the temperature was raised in 10°C steps up to 50°C. The EUT was
stabilized at each step for at least half an hour. Power was applied and the maximum
frequency change was recorded within one minute.

3.9.3 Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v02r02 Section 9.0.

2. The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.

3. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

4. The variation in frequency was measured for the worst case.
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4 Radiated Test Iltems
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup
4.2.1 For radiated test from 30MHz to 1GHz

R Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

|
=0 oo _— -

Spectrum Analyzer ; Receiver

L__| L_|
System Simulator

4.2.2 For radiated test above 1GHz

RX Antenna

D~—Joe

Spectrum Analyzer [ Receiver

System Simulator

4.3 Test Result of Radiated Test

Please refer to Appendix B.
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4.4 Field Strength of Spurious Radiation Measurement

4.4.1 Description of Field Strength of Spurious Radiated Measurement

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB. The spectrum is scanned

from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 5.8 and ANSI / TIA-603-D-2010
Section 2.2.12.

2. The EUT was placed on a rotatable wooden table 0.8 meters for frequency below 1GHz and
1.5 meter for frequency above 1GHz above the ground.

3. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

4. The table was rotated 360 degrees to determine the position of the highest spurious emission.

5. The height of the receiving antenna is varied between one meter and four meters to search for
the maximum spurious emission for both horizontal and vertical polarizations.

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking
record of maximum spurious emission.

7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

8. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

9. Taking the record of output power at antenna port.

10.Repeat step 7 to step 8 for another polarization.

11.EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

12.ERP (dBm) = EIRP - 2.15

13.The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

14.The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)

= P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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5 List of Measuring Equipment

Calibration

Instrument | Manufacturer |Model No.| Serial No. | Characteristics Date Test Date Due Date Remark
Spect . ~ Conducted
pectum R&S FSV40 101040 10Hz~40GHz  |Aug. 09, 2016| SP- 10: 2016~ 0g, 2017| Sonducte
Analyzer Sep. 16, 2016 (THO1-KS)
Thermal TenBilion | TTC-B3S | TBN-960502 | -40~+150°C  |Oct. 24, 2015|S€P- 102016~ 5 54 5g4g| CoOnducted
Chamber Sep. 16, 2016 (THO1-KS)

EXA Spectrum ) 10Hz~44GHz; Sep. 12, 2016~ Radiation
Keysight N9010A |MY55150208 Apr. 22, 2016 Apr. 21, 2017
Analyzer Max 30dB Sep. 21, 2016 (03CH02-KS)
. Sep. 12, 2016~ Radiation
Bilog Antenna TeseQ CBL6112D 37879 30MHz~2GHz |Oct. 12, 2015 Oct. 11,2016
Sep. 21, 2016 (03CH02-KS)
Double Ridge ) Sep. 12, 2016~ Radiation
ETS-Lind 3117 75957 1GHz~18GHz [Nov. 07, 2015 Nov. 06, 2016
Horn Antenna ncgren z S Sep. 21,2016 | O (03CH02-KS)
SHF-EHF Sep. 12, 2016~ Radiation
Schwarzbeck | BBHA 9170 |BBHA170249| 15GHz~40GHz (Mar. 03, 2016 Mar. 02, 2017
Horn chwarzbec z i Sep. 21,2016 | o (03CH02-KS)
1kHz~1000MHz / Sep. 12, 2016~ Radiation
Amplifi - PA-103A 161069 Apr. 22, 2016 Apr. 21, 2017
mper com-power 32 dB Pr Sep. 21, 2016 | ™" (03CH02-KS)
High Gain AMF-7D-00 Sep. 12, 2016~ Radiation
. MITEQ 101800-30- | 1865802 1GHz~18GHz |[Jan. 20, 2016 Jan. 19, 2017
Amplifier 10 Sep. 21, 2016 (03CH02-KS)
. ) 1~26.5GHz Gain Sep. 12, 2016~ Radiation
Amplifier Agilent 8449B | 3008A02384 Oct. 24, 2015 Oct. 23, 2016
30dB Sep. 21, 2016 (03CH02-KS)
AC Power 61601000247 Sep. 12, 2016~ Radiation
Ch 61601 N/A NCR NCR
Source roma 3 Sep. 21, 2016 (03CH02-KS)
Sep. 12, 2016~ Radiation
Turn Tabl MF MF7802 N/A 0~360 d NCR NCR
urn fable egree Sep. 21, 2016 (03CH02-KS)
Sep. 12, 2016~ Radiation
Antenna Mast MF MF7802 N/A 1m~4m NCR NCR
Sep. 21, 2016 (03CH02-KS)

NCR: No Calibration Required
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6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 51dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 4.5dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 51dB
Confidence of 95% (U = 2Uc(y)) )
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power)

Conducted Power (*Unit: dBm)
Band GSM850 GSM1900

Channel 128 189 251 512 661 810
Frequency 824.2 836.4 848.8 1850.2 1880.0 1909.8
GSM 32.18 32.33 32.40 29.28 29.30 29.54
GPRS class 8 32.17 32.32 32.38 29.26 29.28 29.52
GPRS class 10 30.17 30.24 30.00 27.28 27.48 27.66
GPRS class 11 29.00 28.71 28.71 25.93 26.34 26.45
GPRS class 12 27.81 27.52 27.57 25.26 25.27 25.34
EGPRS class 8 26.26 26.20 26.14 25.48 25.41 25.59
EGPRS class 10 26.14 26.10 26.10 25.40 25.42 25.61
EGPRS class 11 26.00 25.96 25.89 25.32 25.31 25.46
EGPRS class 12 25.86 25.82 25.72 25.11 25.12 25.23

Conducted Power (*Unit: dBm)
Band WCDMA Band V WCDMA Band Il
Channel 4132 4182 4233 9262 9400 9538
Frequency 826.4 836.4 846.6 1852.4 1880 1907.6
AMR 12.2Kbps 23.28 23.16 23.15 22.18 22.26 22.30
RMC 12.2Kbps 23.30 23.17 23.18 22.20 22.26 22.35
HSDPA Subtest-1 22.61 22.49 22.51 21.43 21.75 21.84
HSDPA Subtest-2 22.56 22.49 22.49 21.52 21.80 21.87
HSDPA Subtest-3 22.07 22.09 22.00 20.99 21.29 21.37
HSDPA Subtest-4 21.79 22.08 22.00 21.07 21.27 21.36
DC-HSDPA Subtest-1 22.22 22.10 22.08 21.07 21.12 21.21
DC-HSDPA Subtest-2 22.23 22.08 22.07 20.98 21.10 21.19
DC-HSDPA Subtest-3 21.76 21.74 21.61 20.61 20.68 20.72
DC-HSDPA Subtest-4 21.69 21.68 21.60 20.60 20.67 20.71
HSUPA Subtest-1 2219 22.48 22.23 20.88 21.57 21.21
HSUPA Subtest-2 21.59 21.11 20.98 20.36 20.77 20.82
HSUPA Subtest-3 21.21 21.20 20.60 20.13 20.44 20.51
HSUPA Subtest-4 21.50 21.48 22.04 20.51 21.02 20.79
HSUPA Subtest-5 22.60 22.60 22.50 21.50 21.70 21.80
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Conducted Power (*Unit: dBm)

Band CDMA 2000 BCO
Channel 1013 384 777
Frequency 824.7 836.52 848.31
1xRTT RC1 SO55 23.95 24.01 24.08
1xRTT RC3 SO55 23.94 24.02 24.09
1xRTT RC3 S0O32
(+ F-SCH) 23.90 23.91 23.99
1xRTT RC3 S032
(+SCH) 23.90 23.94 23.96
1xEVDO RTAP
153.6Kbps 23.92 23.93 24.05
1xEVDO RETAP
4096Bits 23.91 23.92 24.06
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ERP/EIRP
GSM850 (Gt - Lc= 1.50dBi)
128 189 251
Channel
(Low) (Mid) (High)
Frequency
824.2 836.4 848.8
(MHz)
Conducted Power (dBm) 32.18 32.33 32.40
Conducted Power (Watts) 1.6520 1.7100 1.7378
ERP(dBm) 31.53 31.68 31.75
ERP(Watts) 1.4223 1.4723 1.4962
EDGES850 (Gt - Lc= -2.50dBi)
128 189 251
Channel
(Low) (Mid) (High)
Frequency
824.2 836.4 848.8
(MHz)
Conducted Power (dBm) 26.26 26.20 26.14
Conducted Power (Watts) 0.4227 0.4169 0.4111
ERP(dBm) 25.61 25.55 25.49
ERP(Watts) 0.3639 0.3589 0.3540
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GSM1900 (Gr - Le= 1.50dBi)

512 661 810
Channel
(Low) (Mid) (High)
Frequency
1850.2 1880 1909.8
(MHz)
Conducted Power (dBm) 29.28 29.30 29.54
Conducted Power (Watts) 0.8472 0.8511 0.8995
EIRP(dBm) 26.78 26.80 27.04
EIRP(Watts) 0.4764 0.4786 0.5058
EDGE1900 (Gt - Lc= -2.50dBi)
512 661 810
Channel
(Low) (Mid) (High)
Frequency
1850.2 1880 1909.8
(MHz)
Conducted Power (dBm) 25.40 25.42 25.61
Conducted Power (Watts) 0.3467 0.3483 0.3639
EIRP(dBm) 22.90 22.92 23.11
EIRP(Watts) 0.1950 0.1959 0.2046
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WCDMA Band V (Gr - Lc- 1.50dBi)

FCC ID : PTQVM-06

4132 4182 4233
Channel
(Low) (Mid) (High)
Frequency
826.4 836.4 846.6
(MHz)
Conducted Power (dBm) 23.30 23.17 23.18
Conducted Power (Watts) 0.2138 0.2075 0.2080
ERP(dBm) 22.65 22.52 22.53
ERP(Watts) 0.1841 0.1786 0.1791
WCDMA Band Il (G - L¢= -2.50dBi)
9262 9400 9538
Channel
(Low) (Mid) (High)
Frequency
1852.4 1880 1907.6
(MHz)
Conducted Power (dBm) 22.20 22.26 22.35
Conducted Power (Watts) 0.1660 0.1683 0.1718
EIRP(dBm) 19.70 19.76 19.85
EIRP(Watts) 0.0933 0.0946 0.0966
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CDMA 2000 BCO (G - L¢- 1.50dBi)

1013 384 777
Channel
(Low) (Mid) (High)
Frequency
824.7 836.52 848.31
(MHz)
Conducted Power (dBm) 23.94 24.02 24.09
Conducted Power (Watts) 0.2477 0.2523 0.2564
EIRP(dBm) 23.29 23.37 23.44
EIRP(Watts) 0.2133 0.2173 0.2208
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Peak-to-Average Ratio

Mode GSM3850 Limit: 13dB
Mod. GSM EDGE class 8 Result
Lowest CH 0.17 3.25
Middle CH 0.14 3.33 PASS
Highest CH 0.17 3.57
Mode GSM1900 Limit: 13dB
Mod. GSM EDGE class 10 Result
Lowest CH 0.20 3.25
Middle CH 0.12 3.25 PASS
Highest CH 0.12 3.30
Mode WCDMA Band V WCDMA Band Il Limit: 13dB
Mod. RMC 12.2Kbps RMC 12.2Kbps Result
Lowest CH 2.87 3.04
Middle CH 3.07 3.07 PASS
Highest CH 3.04 2.99
Mode CDMA BCO Limit: 13dB
Mod. RC3+S055 Result
Lowest CH 2.93
Middle CH 3.71 PASS
Highest CH 3.62
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)i Mensurng...  RRAMERY] ) L :"' Mensarmg...  BUOLESENE E &
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Spectrum Spectrum
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CDMA BCO0 (RC3+S055)

Lowest Channel

24T MHz
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=aanas. FCC RF Test Report Report No. : FG660304

26dB Bandwidth

Mode GSM850
Mod. GSM EDGE class 8
Lowest CH 0.316 0.310
Middle CH 0.312 0.314
Highest CH 0.315 0.314
Mode GSM1900
Mod. GSM EDGE class 10
Lowest CH 0.316 0.313
Middle CH 0.317 0.312
Highest CH 0.320 0.312
Mode WCDMA Band V WCDMA Band Il
Mod. RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.74 4.73
Middle CH 4.72 4.72
Highest CH 4.73 4.72
Mode CDMA BCO
Mod. RC3+S055
Lowest CH 1.44
Middle CH 1.43
Highest CH 1.43
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GFORTON LAG.

FCC RF Test Report

Report No. : FG660304

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrurm

Rl Lwil 3403 dbm

Offset 14.00 0F = KBW 3 kH2

Spectrurm

Rl Lwil 3403 dbm

Offset 14.00 0F = KBW 3 kH2

Dain: 10 BEP. M8 014312
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[ 24, 2670 MHz ndh down ETCR N ] B4, 17E MHz 20 65 da ndh down 3007 kHz
T i E24,0823 MHy ndt 38,00 a8 £24,0883 MHy ndt :
T 1 B34, 3578 MHz 0.30 " @ fagtar -] T 1 5 -E.53 gBm 3 factor 2
b6 ] [ b6 -

Dain: 10 BEP. 2B 012913

Middle Channel

Middle Channel

Ruf Lowel 3460 dém  Offset 1460 0B = RBW 3 kH:

Rouf Lowel 3460 dam

Offset 1460 08 = ROW 3 FHe

Cmtn 10°82P 218 O1-dd 11
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Markir Markir
Type | ot | 1 | H vl | Y-walue | Function | Fumction fosult | Type | ot | 1 | Hovalun | Yowalue | Function | Fumction Rosult |
Ml 1] 36,4579 MHz 2674 gBm | down | LT Ml I Bas. 368 MHz 19.60 6Em | rdi down | ETEERLS
Tl 1 e e Tl 1 30,2432 MHZ -£.47 gBm e
12 1 B 0 factor 12 1 B34, 5508 MHT £.84_(Em 0 factor

Cmte 1082P 218 002988

Highest Channel

Highest Channel

Ruf Lowel 3460 dém  Offset 1460 0B = RBW 3 kH:

Rouf Lowel 3460 dam

Offset 1460 08 = ROW 3 FHe

Cmtn 10°82P 218 O1a5 04

At M BWT 63T w YAW 10kHZ  Mode auwio FET At M BWT 63T w YAW 10kHZ  Mode auwio FET
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Markur Markur
Type | ot | 1 | Hvalun | ¥-wale | Function | Fumction fosult | Type | ot | 1 | H-valus | Yowale | Function | Fumction Rosult
M 1] £648,5879 MHz 2676 gBm | roda down | 314.7 khz ™ 1] 46,77 MHz 16.96 dBm | roda down |
1 1 45,0472 MHz iEm ndg 06,00 de Tl 1 45 0452 MHz dém ndg
T2 1 43,5508 MHT tEm 0 factor 26075 2 1 43,3508 MHT 0 factor E

Dmin 10°82P 218 03 302
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GFORTON LAG.
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GSM1900 (GSM)

GSM1900 (EDGE class 10)

Lowest Channel

Lowest Channel

Spectrurm

Spectrurm

Cain: 10 BEP. B 04,61 44

Raf Lavel 35.00 gbm  Odfset 1540 0B = EBW 3 kHI Raf Lavel 35.00 gbm  Odfset 1540 0B = EBW 3 kHI
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[ Markor [ Markor
Typa | Rof | Tec | Yowalus | Function | Function Resull | Typa | Rof | Tec | Hovalug | ¥ovalue | Function | Function Resull |
[ 73 &5 dEm ndh down 3187 i I 1_BE0300 GHz ndh down ETER Y]
T i -2.2% dBm ndt T i ndt
T2 1 547 0B 3 factar T2 1 @ factor
> >

Dain: 10 BEP. B 04:2543

Middle Channel

Middle Channel

Ruf Lowel 35.00 dém  Offset 1540 0B = RBW 3 kH:

Ruf Lowel 35.00 dém  Offset 1540 0B = RBW 3 kH:

Cmte 1082P 218 045332
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Markur Markur
Type | ot | 1 | H-valun | ¥-wale | Function | Fumction fosult | Type | ot | 1 | H-valun | ¥ -walie | Function | Fumction Rosult
M 1] ! i ridd down | 3 z ™ 1] 1 BE000] GHz 17,42 dBm | roda down | 3117 khz
T1 1 noE T1 1 L 3798842 GH: noE | =]
T2 1 5 factar T2 1 18801558 GHI 5 factar 1.7
DOate 10EEP 20118 4243 DOt 10EEP 2018 D415
Spectun = Spectrun {=
fouf Lewel 35.00 dim  Offset 1540 06 = RBW 3 kHz fouf Lewel 35.00 dim  Offset 1540 06 = RBW 3 kHz
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Markur Markur
Type | ot | 1 | H-valum | ¥-wale | Function | Fumction fosult | Type | ot | 1 | Hvalue | ¥ -walue | Function | Fumction Rosult
M 1] L9037 GHz oEm | b down | z ™ 1] 1 9090Z% GHz 17.04 0Bm | roda down |
1 1 L A0B4A0S GHz dEm ndg 1 1 1908642 GHz 888 dBm ndg
T2 1 1 D0F355E GHT 9 gEm 0 factor T2 1 | D0FISEE GHY -6.14 gEm q factor
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum
Ref Lavel 30.00 dim

Offsat 14,60 06 = RBW 109 kHz

Spectrum

Alt

Ref Lavel 30.00 dim

Offsat 15,40 06 = RBW 109 kHz

19 s & YBW 300 kHz  Made Auto FFT

0 0B SWT

Date: 10SEF. 2016 025512
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[ Marker Markar
Type | Ref | 1o | X-volus | ¥-volue | Function | Function Result | _Type | et | T wowalue | Function | Funetion Result
f M1 1 &2 19,35 o down 4,735 MMz M1 1 5 18.14 nde down | 4,725 Mz
Ti| i 1 2 ndg | 26.00 di 71 = 1 | n ndé | 26.00 dB
T2| ] 828 768 MHz o factor | 174.3 Tz 1 ] 7.7 G factor BiE ||
i ] e o [

Bsfe; 10.SEP. 2016 03:3358

Middle Channel

Middle Channel

Spectrum

Ref Lavel 30.00 dim

Offset 14.60 6 = RBW 100 kHz
Mada Auto FFT

Spectrum

Alt

Ref Lavel 30.00 dim

Offsat 15,40 06 = RBW 109 kHz

19 s & YBW 300 kHz  Made Auto FFT

0 0B SWT

Do 10SEP.20M6 02:56:10
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-5 di -5 di
-840 die -840 die
CF 8304 MHz 1001 EB E an 100 MHz CF 1.88 GHz 1001 EB E an 100 MHz
Marker | Marker |
| _Type | mer | Tec | X-value | vevalwe | Function | Funetion Result | | _Type | mer | Tec | Hevalue | vevalwe | Function | Funetion Result |
M1 | 1 19.43 B down | 71 M1 1 1 1.87: 1914 g B down | 4,715 Mz
T1 a 2 M -4.43 dam ndé T1 1 1ar Iz -7.49 dam ndé 26.00 dB
T2 1 230 758 MHz -5.39 tm 0 factor T2 1 1962350 GHe -4.03 dim 0 factor 095 ||
(Y

Do 10SEP.20ME 03 3438

Highest Channel

Highest Channel

Spactrum l"“.?ﬂ Spactrum
Ref Lavel 30,00 dBm  Offsat 1460 05 = RBW 100 kHz Ref Lavel 30,00 dBm  Offsat 15.40 05 = RBW 100 kHz
At oo SWT 10 us @ VBW 300 kW2 Mode suto FET At oo SWT 10 us @ VBW 300 kW2 Mode suto FET
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| _Type | mer | Tec | X-value Yovalue | Function | Funetion Result | | _Type | mer | Tec | Hevalue | vevalwe | Function | Funetion Result
M1 | 1 845.731 MHz 19.57 nde down | 4,725 MHz M1 | 1 3 18.28 dBm nde down | 4,715 Mz
T1 1 44,232 MHz -4 B2 dam ndé 26.00 di T1 1 -7.21 dam ndé 26.00 dB
T2 1 344,058 MHz -6.27 dam 0 factor 1790 || T2 1 -7 B5 dm 0 factor 4044 ||
Ty

Do 10SEP.20ME 02:58:35

Do 10SEP.20M6 03 3530
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CDMA BCO (RC3+S055)

Lowest Channel

Bl Lavel Offset 14.60 0 = EBW 30 ks

At

BWT 233 |t e VBW 100 k2 Mode ko SET

1P Maw

26 diim—t t —— e —

CF 824,7 MHz 101 pis
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[ Markor

Typa | #ot | Tre | H-value | ¥walus | Function |
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i

 factar
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Fumetion Resull |
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Rouf Lol 30.00 dém  Offset 14.60 0B = RBW 30 ihz

be ain I BWT B33 5 e YRW 100 iMe  Mode hwo FET
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CF 83,52 MHT - 10411 pis

fipran 2.0 MHz

Markur
| Function |
- =

Fumetion Rosult

Type | #ot | 1 | H-value Y-value
M1 1 & iz 1% B

Tl 1
T3 1

Cmtn. |6 BEP 2018

Highest Channel

Spectrur -
fouf Lewel 30.00 dim  Offset 1460 0B = RBW 30 ik
b at 1E SWT B335 w VEW 10064 Mode Ao FET
1P Ma
TTET]
| 4y i
v = = sl
| W
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0 o T
110 .
gy S—_—
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() R
D n t
40 gRm—t- —
OF B4i.a1 MHT - 10411 pis fipan 7.0 Mz
Markur
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Occupied Bandwidth

Mode GSM850
Mod. GSM EDGE class 8
Lowest CH 0.242 0.245
Middle CH 0.242 0.244
Highest CH 0.242 0.245
Mode GSM1900
Mod. GSM EDGE class 10
Lowest CH 0.244 0.248
Middle CH 0.244 0.249
Highest CH 0.244 0.247
Mode WCDMA Band V WCDMA Band Il
Mod. RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.14 4.15
Middle CH 4.13 4.15
Highest CH 4.13 4.15
Mode CDMA BCO
Mod. RC3+S055
Lowest CH 1.27
Middle CH 1.27
Highest CH 1.27
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GFORTON LAG.

FCC RF Test Report

Report No.

: FG660304

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Spect
Rl Lwil 3403 dbm
At 3048 BWT

HBW 10 kHE

5wt 14,60 Gk

1B U @ VBW B0 EHT  Mode Auto FET

Spect

Offset 1460 0B KBW 10 k-2
1806 it @ VBW 3 khr

Rl Lwil 3403 dbm

At 3048 BWT Mods Auto FET

Dain: 10 BEP. B 014818

Cain: 10 BEP. 2B 018248
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|oF 8743 M. W pits Bgran 1.0 MHz | |oF 8743 M. W pits Bgran 1.0 MHz |
[ Markor [ Markor
Typa | Rof | Tec | | ¥walum | Function | Function Result | Typa | Rof | Tec | | ¥walue | Function | Function Result |
[ ! 30,80 dE [ ! 35 45 dam
T 1 1840 dBm Gre e 341 TSB54 1754 kHa T 1 B Gre e 344 THEZ44TEE ki
T2 1 g 1645 oBey T3 1 g dBn
b6 ] T e b6 ] . .

Middle Channel

Middle Channel

=)

Offset 1460 08 RBW 10 kHe
WS E e VAW 30 kHz

Rouf Lowel 3460 dam

AL Wl EWT Modm s FET

Offset 1460 08 RBW 10 kHe
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AL Wl EWT Modm s FET
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Cmte 1082P 218 073 28
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o] e
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£0 g t £0 g t
GF B35, Mz 10411 pis Span 1.0 MHz GF B35, Mz 10411 pis Span 1.0 MHz
Markir Markur
Type | ot | 1 | Hovalue | ¥ -wmlie | Function | Famction fosult | Type | ot | 1 | Hvalus | Yowalue | Function | Fumction Rosult I
M 1 30,47 dEm T M 1 M 24 66 dem T
Tl 1 10,18 dém ace Bw TAL TSBEA1T5E kHz Tl 1 530 B 10.79 cBm ace Bw 243750243750 kHZ
T2 1 1087 gEm T2 1 E36.571378 MHT 10.32 tBm

Highest Channel

Highest Channel

=)

Offset 1460 08 RBW 10 kHe
WS E e VAW 30 kHz

Rouf Lowel 3460 dam

AL Wl EWT Modm s FET

dB RBW 10 kH:
5 = WRW 30 khg

Ruf Lowel 3460 dém  Offset 148

AL M BWT e Mods st FET

1P Mas

Catn 1082P 218 Or-aael

Dmtn 1082P 218 054

1A Man
- ] 30,50 dBm = I M) 355 tBm
\ - - ‘_I —
B cc Bw
20 d8 20 d8
¥ N 1
tn tn -
a a -
t f
10 s — 10 s -
B ¥
20 o8 20 o8 T
30 30
i %, i = = s
40 @ el e
51 5
40 g t 40 g t
CF 84,8 MHz 10411 pis fipan 1.0 M CF 84,8 MHz 10411 pis fipan 1.0 M
Markur Markur
Type | ot | 1 | Hvalun | ¥-wale | Function | Famction fosult | Type | ot | 1 | Hevalun | ¥-wale | Function | Fumction Rosult I
M 1 43,5879 MHz 30,60 dem T M 1 Sh.55 dn I
1 1 548 875101 MHz 17.12 dém Jce Bw PAL 758241758 kHz 1 1 dem Jce Bw E44 TE5R44755 kHZ
T2 1 BeE 330379 MHT 16.77 gEm T2 1 10.77 gEm
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GFORTON LAG.

FCC RF Test Report

Report No. : FG660304

GSM1900 (GSM)

GSM1900 (EDGE class 10)

Lowest Channel

Lowest Channel

Spectrurm

Spectrurm

Raf Lavel 35.00 gbm  Odfset 165,40 0B HEBW 10 kH2 Raf Lavel 35.00 gbm  Odfset 165,40 0B HEBW 10 kH2
Atr Ml BWT  IB0E T @ VBW 30 kHT  Mode Auto FET At 0l BWT B0t e VBW B0 EHT  Mode Auto FET
1P Maw 1P Maw
o EITE] - EITE]
= X " i
Lisee e $ 403 x c 7
20 da - 20 da
’ g -
w w - q
a a
16 i —— N EE— V& 2 16 i —— . —— 2
20 cBy — 20 cBy R ® —
30 B 30 B
| L
40 aaen T 400 o =
41 it 541 i
0 e 0 e
CF 16507 GHa W pits Bgran 1.0 MHz | CF 16507 GHa T gt Bgran 1.0 MHz |
[ Markor [ Markor
Typa | Rof | Tec | Hovalug | ¥walue | Function | Function Result | Typa | Rof | Tec | Hovalug | ¥-value | Function | Function Result |
[ {8500 G 77.05 [ I SO1EE G 1 47 B
T i 1,85007A L 13 0 dBm Gre e 743 FEESA7EA kHa T i 707 dEm Gre e 347, 7ROT47TES kb
T2 1 1.AS037 168 14.06 g8 T3 1 7 84 dB
>

Dain: 10 BEP. M8 D488

Dain: 10 BEP. B 043754

Middle Channel

Middle Channel

Level 3500 dbm  Odffset 15 18 RBW 10 kHz Level 3500 dbm  Odffset 15 a8 RBW 10 kHe
ALt W) il BWT IS i w VRW X kHZ  Mode auto FET ALt M BWT SRS e VRW W kM7 Maode suto FET
1P Maw 1P Maw
0 da _i = I CITEY] 2008 CTTHY]
20 dim—;. i 20 dhim—r ___JL-.. it
r L )
10 10 = T
0 mmn—t - e t i S | 0 mmn—t - _— t -
-10 om—r- B - - e -10 ERm—r -+
20 o8 20 o8 +-
30 s 30 s
40 G A1l Gy
50 S0
0 e 0 e
OF 14 GHr 10411 pis fipan 1.0 M OF 14 GHr 10411 pis fipan 1.0 M
Markur Markur
Type | ot | 1 | H-valun Y-wale | Function | Famction fosult | Type | ot | 1 | " | ¥-walie | Function | Fumction Rosult I
M | 13600067 G 2795 dEm T M 1] 2194 dem | T
1 1 187987812 Jce Bw 243750243750 kHZ 1 1 744 gBm Jce Bw 263,751248751 kHz
T2 1 1, BAD17 168 T2 1 B4 tEm

Dmtn 10.82P 218 046608

] .

Cmtn 1082P 218 0426 b6

Highest Channel

Highest Channel

[l [=)
fouf Lewel 3500 dam  Offset 1 18 RBW 10 kHz Level 3500 dbm  Odffset 15 a8 RBW 10 kHz
WG BWT  IEEE E w YRW B0 kM7 Mode aumo FET M BWT SRS e VRW W kM7 Maode suto FET
I M) I M) F1. 70 00m
an - an
e Bt ¥ o
I ) x e
20 dhm—;t - F - 20 dhim it et
¥ J N
0 P 10 :
Fp T p— . —il. i - . 1 0 2 X
10 oBm—t . . b 10 g - oy
~ [
20 o8 20 o8 - i
30 s 30 s
e S
40 R 40 o - -
X I ]
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0 e 0 e
TF 19098 GHz 10411 pis fipan 1.0 M TF 19098 GHz 10411 pis fipan 1.0 M
Markur Markur
Type | ot | 1 | H-valun | ¥ -wmle | Function | Famction fosult | Type | ot | 1 | Yowaloe | Function | Fumction Rosult I
M 1] (T 26.13 dem | T [ 1] 31,78 B T
1 1 190967812 14.27 dém Jce Bw 243750243750 kHZ Tl 1 ace Bw E40, 7530753 kHz
T2 1 190952 168 1415 gEm T2 1

Datn 1082P 218 4B R

] . .

Cmtn 1082P 218 0409 08
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samanas. FCC RF Test Report

Report No. : FG660304

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum
Ref Level 30.00 dBm Offset 1460 8  RBW 100 kHz

Spactrum
Ref Level 30.00 dim  Offset 15.40 8  RBW 100 kHz
2 dB SWT 19 ps @ VBW 300 kH:  Moda Auto FFT

Cate: 10SER. 2016 032230

Al 2 dB SWT 19 s @ VBW 300 kH:  Moda Auto FFT Al
LITET LITET
20 4Bm- —+ i 20 dBm- — i n
0 7 0 o = 2
P 7
/ b # ‘
o ; - LR -
\
L -10 dim=
SR L - e 20 din . -
4 T Lo i M
b e
4 dim 40
50 dis -5 b
50 B -0 di
GF D264 MHz 1001 pts Span 10.0 MHz CF 18524 0Hz 1001 pts Span 10.0 MHz
Marker Markar |
Type | Ref | 1o | X-volus | ¥-volue | Function | Function Result | | _Type | et | T H-value | f-value | Function | Funetion Result |
([ 1 525,531 MHz 19,6 M | 1 1,851531 Gz 17 53 dam I
i Y O E24,33207 Mz Occ Bw | 4135864136 MHz i = 15503321 GHz | 3.55 dam Soc Bw | 4145854145 Mz
T2l | 1] 623,45793 MHz T2 1 1 BE447 18 GHz 484 dEm {
i3 T T

Bste; 10.SEP. 206 03:40:11

Middle Channel

Middle Channel

Spectrum

Ref Level 30.00 dBm Offset 1460 8  RBW 100 kHz

[

Spectrum

Ref Level 30.00 dBm Offset 15408  RBW 100 kHz

Do 10SEP.20M6 032351

ALt 0B SWT 18 us @ WBW 300 kH: - Moda Auto FFT ALt 8 SWT 19 ys & YBW 300 kHz  Maode Auto FFT
LITET LITET
20dBm= y . e e fe
s ) s gl g 4 o 1
" X
\ f
0 68 T 0 68 ; T
| /
-10 dim - i 10 dim~ T
Y, ol
g Y 7= P A T
-4 -40
-5 di -5 di
-840 die -840 die
CF 8304 MHz E an 100 MHz CF 1.88 GHz 1001 EB E an 100 MHz
Marker | Marker |
| _Type | mer | Tec | Function | Funetion Result | | _Type | mer | Tec | Hevalue | vevalwe | Function | Funetion Result |
M| | 1 | _ M1 | 187 19.07 cam I ~
T1 Occ Bw 4. 125674128 MHx T1 1 8.92 dam Occ Bw 4. 14SESH 148 MHx
12 1 12 1 a.74 dBm {
. T e g n (T
e 10 SEP2016 032342 e 10 SEP. 2096 09.41.07
Spactrum l"“.?ﬂ Spactrum
Ref Lavel 30,00 dBm  Offsat 1460 o5 RAW 100 kHz Ref Lavel 30,00 dBm  Offsat 15.40 o5 RAW 100 kHz
At oo SWT 10 us @ VBW 300 kW2 Mode suto FET At oo SWT 10 us @ VBW 300 kW2 Mode suto FET
@ 1Pk Ma @ 1Pk Ma
M) M)
20 e I i 2 o iy
10 dn 3 L 10 dn ,
.JJ b _." \
0 g + 0 g . T
/ \ / 1
10 d - ) and /! |
{ \ | [}
L PN i il
VoL — ! I_-ﬂ o~
—_ P P e = B
-4 -40
-5 di -5 di
-840 die -840 die
CF 8406 MHz 1001 EB E an 100 MHz CF 1.9076 GHz 1001 EB E an 100 MHz
Marker | Marker |
| _Type | mer | Tec | X-value | vevalwe | Function | Funetion Result | | _Type | mer | Tec | Hevalue | vevalwe | Function | Funetion Result |
My | 1 845 731 MHZ 19.64 dam | - M1 | 15.23 dam | ~
T1 1 4453207 MHz 10.42 dam Occ Bw 4. 125674128 MHx T1 1 8.74 dam Occ Bw 4. 14SESH 148 MHx
T2 1 4 65754 MHz 10.50 dm T2 1 9.10 BB |
(Y

Do 10SEP.20ME 03.41.45

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : PTQVM-06

Page Number 1 A20 of A32
Report Issued Date : Dec. 01, 2016
Report Version : Rev. 01

Report Template No.: BU5-FG22/24 Version 1.2




waanias. FCC RF Test Report

Report No. : FG660304

CDMA BCO (RC3+S055)

Lowest Channel

Offset 14.60 0 = EBW 30 ks

Bl Lavel
SWT £33t e VBW 100 it Mode Auio EET

At

1P Maw
ERTEY] 1904 (M

26 dm—- 4 i T S

OF 874,7 Mz 1 pis pan 201 MHz

[ Markor

Type | #ot | e | Hovalue | ¥-value
o ! z 1984 g8
14.78 dBm Gre e

11 28 g8y

| Function | Function Fasull |

1373727373 waiz

W -

T1 1
T2 1

Dain: |8 BEP. 248 010431

Middle Channel

Ruf Lovel 30.00 dém  Offset 1460 dE = RBW 30 kbs
b atn 1 BWT 33 uF w YRW 100 iME  Mode huio FET

L
S FE—— e PR L -

CF 83,52 MHT - 10411 pis - . fipan 7.0 Mz
Markur

Type | #ot | 1 | H-valun Yovalue
M1 1 iz 1%

| Function | Famction fosult |

LETOTZ0ET1 MHz

. .

oce Bw

Tl 1
T3 1

Cmte. B BEP 218 03 06T

Highest Channel

Ruf Lovel 30.00 dém  Offset 1460 dE = RBW 30 kbs
b atn 1 BWT 33 uF w YRW 100 iME  Mode huio FET

20 da = = R T e T

S0 e !
I

40 en—t- -1

OF B4i.a1 MHT - 10411 pis - . fipan 7.0 Mz

Markur

Type | #of | Tre | vl
M 1 G ¥

¥ owale | Function | Famction fosult |

oce Bw LETETZTETI MHz

.

Tl 1
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Cmte. |6 BEP 2018 00 06 50
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GFORTON LAG.

FCC RF Test Report

Report No. : FG660304

Conducted Band Edge

Lowest Band Edge Highest Band Edge
Ref Level 29,60 dbm  Offset 14.60 d8 Mode Auta Swasp dem. Oiffset 1450 o8 Mode: ‘Auty Sweep
SGL Count 50/50
: Bt AB Pafis |
- o INE _ABS VAR INE_ABRSE A |
b 1
10 dar i
0 dfn | | |
! 1 ]
S (- + — .
SRURICLS, LINE_AB V. ﬂ, ! |
. . f | f 20 t
30 dEm— - = i 30 dem ]l T
<400 it - { 40 db ' |
1 u f—
50 dim - T = 50 dim T T T TR
60 dis 60 dBm—i
|
Gtart 820.0 MHz 2003 pis Stop B24.5 MHe | |[(Start 8985 maz 2003 pts Stop 8550 MHz
Spurious Emissions | Spurious Emissions
| mangelow | Rangeup | REW | Frequancy | Powerabs | ALimit | Rengelow | Rangeup | | Froquency | PoweraAbs | i
520,000 MHz 823,000 Mz 100,000 kHz | 22.95355 Mtz -4 31 o Safs 500 Mz S, 000 M 7 48, BE0TE M-z 24,13 dBm -10.87 db
2 3.000 kHz 823 -z 3.000 MH; 850,000 Mz B848.02096 MHz =17.43 dém -4.45 db
824.000 MH2 10.000 k- H24 s, BED.O00 MHE BEE OO0 M- BEO.DEZ44 MMz -47.31 dbin -34.31 4B
)| I (L
Dete 10 SEP 2016 02021 Date 10.SEF 2016 020447
GSM850 (EDGE class 8)
Lowest Band Edge Highest Band Edge
Raf Level 29,60 dom  Offset 14,60 08 Mada Auto Sweep vel 29.60 dBm  Offset 14.60 08 Mode Auto Swesp
SGL Count 50/50 sifit 50/50
®1 Max
Llembt ¢ Al |
20 _’Lk'_'-l' FRIOUS ) INE _ARS VAR 5f UI'SF\III INE . ABRE |
20« 1
10 dir lf l]\ 10{"1 :
- |
o 1 ! o T T
o || B .
| |
-101 i ——1 ([l -1 e t
i e ! J‘ = . - ]
-201 dbir T -30 Bt t
] | |
-30 dBm h I.I{]u nbmh 1
1 ] |
A -0 dEm—t r
50 dbm—— b 50 db s =, o p—
B0 dbi 60 dBim—7 +
|
Btart 820.0 MHz 003 pis Stop B24.5 MHz | | [(Start s98.5 Mz 003 pts Stop B55.0 MHz
Spurious Emissions | Spurious Emissions
| REW | Frequency | __Powerabs | aimit Ranguiow |  Rangeup | RBW | F | PowerAbs |
i 100,000 kHz | 62294458 Mz -49.27 -36.27 db 248,500 MRz B4, 000 MRz T4, 77004 MHE 68 dim
3,000 btz 82398503 MHz 12 B8 3.000 MR 850,000 MH: 3.000 kHz | B49.03653 MHz dbm
10.000 kHz B24, 19711 MHz 19.14 db B50.000 MHz BEE 000 MHE 100.000 kHz BED, 16733 MHz -E0,07 dim
)| ! [
Dete 10 SEP 2016 024333 Dete 10.SEP 2016 024518
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GFORTON LAG.

FCC RF Test Report

Report No. : FG660304

Lowest Band Edge Highest Band Edge
Ref Level 10,40 dém  Offset 15.40 d8 Made Auto Swaep RefLevel 30.40 dBm  Offset 15,40 08 Mode Auto Swesp
SGL Count 50/50 SGL Count 50/50
(@1 Max & -
T ) 1 T PR CHEI ARS
| livi 5 _|LINE _ARS v AfiE L RIOUS_JLINE _AB
20 dim 0 T
|
10 diim : —{[{f o f“ t
I L\
0d 1 o ru T
I '.
A6 i i 1b dem-4
20 ] = L) A olb \4
J |
-30 dBm — -30 dBm
A0 g = i =4f) d ilu
503 dim: 503 el
A0 db 60 dBm— -
tart 1.845 GHz 2503 pis Stop 1.8505 GHz | ([ stant 19095 cHe 2503 pts Stop 1,915 GHz
Epuﬁnus Emissions Spurious Emissions
— Rongelow | Rangeup | REW | Fraquency |__Power Abe | atimit Rongelow | Rapgeup | RBW | Fraguency | Powerabs | Alimit
1,845 GHz 1,840 GHz 1.000 Wiz | 1,B4800 GHz -38.75 db 25,75 db o0 1.910 GHz 10.000 kHz 1.80578 GHz 22.59 ditm -12
1850 GHz 3,000 kHs | 1,84899 GHz -8, 15 diy 3.000 kHz | T -18.57 dim
1851 GHz 10.000 iz 1 85020 GHz EXER | 1,000 MHz : -30.04 dim
- -
T
il J
Dete 10 SEP 2016 050133 Dete $0.SEP 2016 050323
Lowest Band Edge Highest Band Edge
\'v
Reflevel 30,40 dém  Offset 15.40 g8 Moda Auta Swaap Lovel 30.40 dBm Offset 1540 08 Mode Auto Sweep
SGL Count 50/50 -
&1 Max
Lienit ¢ ..\{-. i
Line §PUR] INE _ABRS "ARS
20 gl
10 dm 0
0 gim o T l
-1 dim
\
dam—4
|
dBm h
S ERm—— o ll iy e
50 db 50 df
-60 dBim: 60 dB
Start 1.845 GHz 2503 pts Stop 1.8505 GHz } || Start 1.9095 GHz 2503 Stop 1,915 GHz
Spurious Emissions | Spurious Emissions
(__Rangelow | Rangelp | REW i Erequency | Powerabs | Alimit R_nnga an | Rangeup | RBW | Fraguency | PowerAbs |
045 GHz 1,849 Gz 1.000 MKz 1 B4T9E GHE ~41.21 dim -28.21 dB 909 GHz 1.010 Gr 10.000 kHz 100980 GHz 14.77 dbm
1,844 GH2 1.850 GHz 3.000 kHz 185000 GHz ~29.86 dBm 1,810 Gl 1.911 GH: 3.000 kHz 1.91002 GH -20.12 dbm
1.850 GHz 1.851 GHz 10,000 kHz 185022 GH: 15.78 dBm § 15911 GHz 1915 GHz 1,000 Mz I 1.9110% GHz -40.82 dhm - .
X TETTITH & e
T
L JL )
Date: 105EP 2018 04 33 11 Dete 10.SEP 2016 043746
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SPORTON LAR. FCC RF TeSt Report Report No. : FG660304

WCDMA Band V (RMC 12.2Kbps)
Lowest Band Edge Highest Band Edge

— @)(Fremm ) ]

Ref Level 29,60 dim  Offset 14,50 dB Mode Auto Swesp Ref Level 29.60 dem Offset 14.60 dB Maode Auto Sweep
SGL Count 100/100 SEL Count 100/100

T RvgPwr @1 cugPwr
Livnit € e | PARS {
20 dhipe_$puRious ) ine_aps | 20 ghine _FRURIOUS LINE_ABS
10 diBm ¥ |
——. //...._v—-‘. T O
-,
: ade .
) . y |
- ~ T —7 T -1 dBm— T )
5_LIE_fBS / \ / \ 1
: I'I -#0 dBm=—t- - : e
| ! 10 || L— |I |
S |
_,m\f\; \ '.ur\/
R 40 dam—t mh'
L
=50 €Bn + M
-0 dEm
1 |
Start 820.0 MHz 2503 pts Stop §29.0 MHz Start B44.0 MHz 2503 pts Stop B55.0 MHz
[Spurious Emissions Spurious Emissions
|___Range Low Range up__ | REW | Frequency | PowerAbs | alimit Rangelow |  Rengelp | REW | Froquency | PowerAbs | atimit ||
820,000 MHz | 823,000 MH2 100,000 kHz -30,57 dem | -17.57 dB 244.000 MHz 849,000 MHz 100,000 kHz 845,73576 MHZ -26.92 dB
B23.000 MHz | 624,000 MHz | 50,000 kHz ~24.84 dém | -11.84dB ©48.000 MHZ B50.000 MHz | 50,000 kHz ;s Hz | - ;
824,000 MHz 529,000 MHz 100,000 kHz £.02 tam -26.98 dB 850.000 MHz 855,000 MHz | 100,000 kHz 85049700 MHz | %
T m T T
L 4 4 ke A b
Dato: 10 SEP 2016 030541 Date; 10.SEP 2016 03.09:20

WCDMA Band Il (RMC 12.2Kbps)
Lowest Band Edge Highest Band Edge

— =
Spectrum # [m—? | - [?J
Ref Level 30,40 derm  Offset 15.40 dB Mode Auto Swesp Ref Level 3040 dim  Offset 1540 dB Mode Auto Sweep
SGL Count 100/100 SEL Count 1007100
1 AyGRWE Fwr

Lirmit Gheck
Lire _$PURIOUS_LINE_ABS | INE_ABS |
10 dBm—
B SN o
7 | =4
5 r
\
/ \ fa )
|, 1 -1g’.<.... ¢
/ 1 / |
1 I3 1 . de. :
I ¥ .
O Sl - Al gem A e
f
A~V ] VAN [
-40 dim Wy
-50 dBm =50 B
— 60 dBm T
1 | |
Start 1.845 GHz 2503 pts Stop 1.855 GHz Start 1.905 GHz 2503 pts Stop 1.915 GHz
[Spurious Emissions Spurious Emissions
|___Range Low Range up _ | REW ] Frequency | PowerAbs | alimit Rangelow |  Rengelp | REW | Froquency | PowerAbs | atimit ||
1,845 GHz | 1.849 GHz 1.000 MHz z SHE | -23.54 dim | -10.54 dB 1.905 GHz 1.910 GHz. | 100,000 kHz 1.90673 GHZ | 6.78 dBm
1,848 GHz | 1.850 GHz | 50.000 kHz ~28.63 dim | 1563 dB 1,910 GHz 1,911 GHz 50.000 kHz 1.81000 GHz -28.51 dBm
1,850 GH2 1.855 GHz 100,000 kHz 6,61 dam 39 dB 1,011 GHz 1,815 GHz | 1.000 MHz 1,81101 GHz | 7 Bm |
m T
{ J JL )
Date: 10 SEP 2016 03.48:01 Date: 10.5EP 2016 03 52:04
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GFORTON LAG.

FCC RF Test Report

Report No.

: FG660304

CDMA BCO (RC3+S055)

Lowest Band Edge

Highest Band Edge

: e
Spectrum "E’l Spectrum | | o
|
Ref Level 20,60 dém  Offset 14.60 d8 Wode Autc Sweep RefLevel 2060 dBm  Offset 14.60 08 Mode Auto Swesp
SGL Count 100100 SGL Court 100,100
@1 hughwr @1 hugPwr — ~
Lirmbt -[-..-._p AR _SPURLGRRE CRBEL AR PAR 1
2II.‘,||-\H":" PRI OLUSE ) INE _ABS VAR | 20 .'!Ml" BPURIOUE LINE ABS NAR I
ol oy | e |
10 dar ,"M e \ 10 di f MI; ]
] ] |
f | | |
o T s |
i | {
-101 B S— d - 10 B = .
SPURIOLIS LINE_AB \ | '!
|I Py 20 dem :
- f/,-vf“ - 4 u\; -30 dBm Jv-’f"" LI i
| U, o
"J o ST | 40 o J_;* & -M\’ﬁ." b~ |
e = - 1 | et | " \.v"-"\—
[ = ae,
0 i -&0 dBm .
| l
Start 820.0 MHz G003 pts Stap 829.0 MHz Start B44.0 MH2 GO0 pts Stop 855.0 MHr
Spurious Emissions
| REW | Frequancy | powerabs | ALimit Rongelow | Rongeip | REW | Frequency |  Powerabs | ALlmit |
100.000 ktz a2 7 Mz =27.75 dém | -14.75 dB z 49,000 Mz 100.000 kHz 845, 27911 Mz 14.22 dim -20.78 db
12.500 kHs ~15.41 d&ém -2:41 dB 850,000 M-z 12500 kHz 649, 00025 MHz -13.25 dim -0.25 db
£00. 000 ke 14.53 dim -20.47 o | 855,000 MHz 200,000 kHz B50,01374 MHz “3p.15 dibm 19,15 dis
m n ) Ready ranmeazte Al |
Cele: 16 SEF 2016 021526 Dte 45 SEP 2016 022352
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GFORTON LAG.

FCC RF Test Report

Report No. : FG660304

Conducted Spurious Emission

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Offsot 14,60 dit Mode At Sween

Offsot 14,60 dit Mode At Sween

S0 o

S0 @B -t
70 t 70
Biart 0.0 MHz NS pis Biart 0.0 MHz
|2 puerious Emisslons |2 puerious Emisslons
Ramge Low Raw R Ramge Low Raw
3 1.500 MiHz
1,000 Mz
1,000 Mz o
1,000 bz 1,000 bz
1.000) bz 1.000) bz

Dain 10 BEP. B OF 1458

Dain: 10 BEP. B 04653

Middle Channel

Spectrur - S um | ez
Red Level dBm Offsot 14 60 ci Mosde 2uta Sweep Red Level 24 60 dBm Offsot 14 60 ci Mosde 2uta Sweep
SGL Caunt 19/ Count 10/10
20 I I I T
I _am | Ty e T
w . w 1
0 o t 0 o .
10 e 1 -10 1
211 . 20 .
30 @ T 30 @ T
0 o8 | . 20 i
401 ot i ; 1 | 401 ot i ; 1 !
- + 4 . 70 e —1 ! |
Htart 300 MHz ﬂ(ﬂe 9.0 GH2 Htart 300 MHz ﬂ(ﬂe 9.0 GH2
|5t Emissions |5t Emissions
[ Wange Ly [ I |
-32,10 dam
-34.44 dim

Cmte 10°82P 2018 03 1737

Cmtn 1082P 2018 0380

Highest Channel

Highest Channel

Oftsot 14,60 ci Mode 2uta Sweep

dim  Offsot 14060 oi Mode 2uta Sweep

Ii |
7 + i ! 7
Htart 300 MHz OO pts ﬂu‘le 9.0 CH2 Htart 300 MHz OO pts ﬂu‘le 9.0 CH2
|spurious Emissions |spurious Emissions
Raivis Livw | Range g | 1 Raivis Livw | Range g | 1 Frmipusncy | Powierabs | ALjmit |
3 K] 1,000 Wz 020,000 Mo | ]
iz
(T
2
1,000 Wi

Dmte 10.82P 218

Cmte 10°82P 2018 03 @17
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GSM1900 (GSM)

GSM1900 (EDGE class 10)
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Offsot 1540 ot

Spectrum

Mode Auto Sweep

Range Low |
30000 MHz

1,000 Wz
1.000 Mz

50 @ 1
pryme | ! ! & ot — ! !
70 ol I - 70 ol |
Htart 20 0 MHz 0006 pis Hiog 15.1 GHe Htart 20 0 MHz Hiog 15.1 GHe
[sperious Embsslons [sperious Embsslons
| snimi |

Range Low |
30000 MHz

Dain 10 BEP. 2098 04 10

Cain: 10 BEP. B 04 4234

Middle Channel

Middle Channel

15 40 ot Mode 2uta Sweep

Offsot 15 40 o Mode 2uta Sweep

S iyt +
40 e -t - - 40 b 1
70 o 70 o -
i
Btart 300 MHz Htop 19.1 GHz Btart 300 MHz ARO06 pts Htop 19.1 GHz
|5 purious Emissions |5 purious Emissions
Ratgulow | Rengeip | Powir Abs | AL 1 Ratgulow | Rengeip | 1 Frequancy | Powseabs | animi |
] 3 M 100 G 10 D00 MHE e .00 dbim 2400 8

11 dim

Cmte 10.82P 218 042030

Cmtn 10.82P 218 0490

=

Highest Channel

Highest Channel

Dmtn 10.82P 218 042 48

Cmte 1052P 2018 044,

[ [
3 dim Offsot 1540 o Made <uta Sween Ottt 1540 Made <uta Sween
7 XA X_ AR T
1+ 1 1
o cm— 1 1
0 iyt 1 1 1
40 e -t - - 40 b 1
70 o . 70 o -
i i
Btart 300 MHz ARO06 pts Htop 19.1 GHz Btart 300 MHz ARO06 pts Htop 19.1 GHz
|5 purious Emissions |5 purious Emissions
Ronquilow |  Pengeup | 1 Fraquancy L Ronquilow |  Pengeup | 1 Frequancy | Powerabs | s |
0 D00 M 100 G ] 18 000G MHE i ] i HE - dim [}
o
E -22.43 o
2 -1% 4¢ d&
Bm -18.55 o8
+ ~15.80 08

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : PTQVM-06

Page Number
Report Issued Date
Report Version

: A27 of A32

: Dec. 01, 2016
: Rev. 01
Report Template No.: BU5-FG22/24 Version 1.2




waanias. FCC RF Test Report

Report No. : FG660304

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum
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INE_ABS: [
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CDMA BCO (RC3+S055)

Lowest Channel

Mode Auto Sweep

&0 ey

1 (et —— —{— -+ —— - -— —-

Blart 300 Mz NN pis

Sitnp 5.0 GHz
Bpterious Emissions
Ramgabow | Rangeup | R l Froquancy | vower abs duimie |
30,000 MHz 20 Ax 1.000 MHz a Hr =1 a8

He 1,000 MHz

1,000 Wz

1,0l 3

1.000 M-z

Dain: 8 BEP. 2B 001631

Middle Channel

Offsot 14,60 o Mode 2uta Sweep

0 e T
401 @y
Htart 300 MHz OO pts ﬂu‘le 9.0 CH2
|spurious Emissions
Raivis Livw | Range g | W | Frmipusncy | Pavier Abs ALiimit |
T iz B30, 008 Mats Xl W

Dmtn |6 BEP 218 03 1745

Highest Channel

Offsot 14,60 o Mode 2uta Sweep

A1 s

Htart 300 MHz

Stop 9.0 GHz

|spurious Emissions
Raivis Livw | Range g |
T iz f 1 b

5.0 GHE

Dmie. 1B BEP 218 03 i3

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : PTQVM-06

Page Number 1 A29 of A32
Report Issued Date : Dec. 01, 2016
Report Version : Rev. 01

Report Template No.: BU5-FG22/24 Version 1.2



waanias. FCC RF Test Report

Report No. : FG660304

Frequency Stability
Test Conditions | Middle Channel G(SG"?I\:;’ (Efg’é“:;gs . 222;:11
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0108 0.0012
40 Normal Voltage 0.0084 0.0048
30 Normal Voltage 0.0060 0.0036
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0048 0.0132
0 Normal Voltage 0.0120 0.0167
-10 Normal Voltage 0.0179 0.0084 PASS
-20 Normal Voltage 0.0072 0.0108
-30 Normal Voltage 0.0203 0.0060
20 Maximum Voltage 0.0036 0.0012
20 Normal Voltage 0.0096 0.0024
20 Battery End Point 0.0167 0.0143
Test Conditions Middle Channel Gs(gn;'?ngo (ES(;sé\n:Izgg 10) N'::::i;.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0005 0.0005
40 Normal Voltage 0.0032 0.0021
30 Normal Voltage 0.0021 0.0032
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0021 0.0043
0 Normal Voltage 0.0011 0.0059
-10 Normal Voltage 0.0027 0.0074 PASS
-20 Normal Voltage 0.0053 0.0037
-30 Normal Voltage 0.0069 0.0016
20 Maximum Voltage 0.0005 0.0048
20 Normal Voltage 0.0016 0.0064
20 Battery End Point 0.0059 0.0080
Note:

1. Normal Voltage = 3.8 V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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waanias. FCC RF Test Report

Report No. : FG660304

Test Conditions | Middle Channel T 1‘;‘_’52&25\72“1‘2’_2Kbp3) 22:;:11
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0120
40 Normal Voltage 0.0084
30 Normal Voltage 0.0024
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0036
0 Normal Voltage 0.0096
-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0060
-30 Normal Voltage 0.0024
20 Maximum Voltage 0.0108
20 Normal Voltage 0.0012
20 Battery End Point 0.0060
Test Conditions Middle Channel x:;%w:ggzgzsl; Nl;itr:i;.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0059
40 Normal Voltage 0.0043
30 Normal Voltage 0.0027
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0037
0 Normal Voltage 0.0016
-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0048
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0032
20 Normal Voltage 0.0011
20 Battery End Point 0.0005
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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waanias. FCC RF Test Report

Report No. : FG660304

Test Conditions | Middle Channel (ggg"gggg) N';'tr:';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0335
40 Normal Voltage 0.0299
30 Normal Voltage 0.0454
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0048
0 Normal Voltage 0.0239
-10 Normal Voltage 0.0084 PASS
-20 Normal Voltage 0.0490
-30 Normal Voltage 0.0131
20 Maximum Voltage 0.0371
20 Normal Voltage 0.0096
20 Battery End Point 0.0084
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.35V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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GFORTON LAG.
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Report No. : FG660304

Radiated Spurious Emission

For Sample 1

GSM850 (GSM)

Frequency ERP Limit 0_ve.r SPI.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galfl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -42.90 -13 -29.90 -47.55 -44.72 1.23 5.20 H
2472.6 -56.18 -13 -43.18 -61.03 -58.41 1.52 5.90 H
3296.8 -58.44 -13 -45.44 -66.00 -61.22 1.77 6.70 H
Lowest
1648 -37.67 -13 -24.67 -42.41 -39.49 1.23 5.20 \Y
2472.6 -52.75 -13 -39.75 -64.11 -54.98 1.52 5.90 \Y
3296.8 -55.28 -13 -42.28 -66.38 -58.06 1.77 6.70 \Y
1672 -47.03 -13 -34.03 -50.30 -48.85 1.23 5.20 H
2509.2 -59.24 -13 -46.24 -64.09 -61.47 1.52 5.90 H
_ 3345.6 -59.73 -13 -46.73 -67.29 -62.51 1.77 6.70 H
Middle 1672 -46.49 -13 -33.49 -49.02 -48.31 1.23 5.20 \Y
2509.2 -52.99 -13 -39.99 -64.33 -55.22 1.52 5.90 \Y
3345.6 -55.63 -13 -42.63 -66.73 -58.41 1.77 6.70 \Y
1696 -56.36 -13 -43.36 -54.88 -58.18 1.23 5.20 H
2546.4 -59.15 -13 -46.15 -64.00 -61.38 1.52 5.90 H
3395.2 -59.30 -13 -46.30 -66.86 -62.08 1.77 6.70 H
Highest
1696 -55.08 -13 -42.08 -563.71 -56.90 1.23 5.20 \Y
2544 -52.07 -13 -39.07 -63.48 -54.30 1.52 5.90 \Y
3395.2 -55.51 -13 -42.51 -66.61 -58.29 1.77 6.70 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=aanas. FCC RF Test Report Report No. : FG660304
GSM850 (EDGE class 8)
Channel Fr(e:nl;lezn)c y ( EBR:] ) ( :i:r:]t) fi‘:i: Resalzi?ng Pi.vi.ar TXI::sble ™ g:ti;nna Pole(x;lilzva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1648 -41.35 -13 -28.35 -46.09 -43.17 1.23 5.20 H
2472.6 -52.17 -13 -39.17 -59.64 -54.40 1.52 5.90 H
3296.8 -58.80 -13 -45.80 -66.36 -61.58 1.77 6.70 H
Lowest
1648 -40.85 -13 -27.85 -44 .58 -42.67 1.23 5.20 \Y
2472.6 -49.82 -13 -36.82 -62.47 -52.05 1.52 5.90 \Y
3296.8 -55.41 -13 -42.41 -66.51 -58.19 1.77 6.70 \Y
1672 -46.07 -13 -33.07 -49.75 -47.89 1.23 5.20 H
2509.2 -58.88 -13 -45.88 -63.73 -61.11 1.52 5.90 H
_ 3345.6 -59.44 -13 -46.44 -67.00 -62.22 1.77 6.70 H
Middle 1672 -49.88 -13 -36.88 -50.86 -51.70 1.23 5.20 \Y
2509.2 -54.89 -13 -41.89 -64.85 -57.12 1.52 5.90 \Y
3345.6 -54.16 -13 -41.16 -65.26 -56.94 1.77 6.70 \Y
1696 -57.39 -13 -44.39 -55.59 -59.21 1.23 5.20 H
2546.4 -59.01 -13 -46.01 -63.86 -61.24 1.52 5.90 H
3395.2 -58.68 -13 -45.68 -66.24 -61.46 1.77 6.70 H
Highest
1696 -52.26 -13 -39.26 -52.27 -54.08 1.23 5.20 \Y
2546.4 -49.41 -13 -36.41 -62.10 -51.64 1.52 5.90 \Y
3395.2 -55.20 -13 -42.20 -66.30 -57.98 1.77 6.70 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=aanas. FCC RF Test Report Report No. : FG660304
GSM1900 (GSM)
Channel Fr(e:nl;lezn)c y ( 5‘;: ) ( :i:r:]t) fi‘:i: Resalzi?ng Pi.vi.ar TXI::sble ™ g:ti;nna Pole(x;lilzva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3702 -56.43 -13 -43.43 -65.44 -61.29 1.93 6.80 H
5500 -52.25 -13 -39.25 -62.81 -59.55 2.40 9.70 H
7398 -48.42 -13 -35.42 -63.46 -57.47 2.76 11.81 H
Lowest
3702 -57.92 -13 -44.92 -67.23 -62.79 1.93 6.80 \Y
5500 -56.39 -13 -43.39 -64.34 -63.69 2.40 9.70 \Y
7398 -51.32 -13 -38.32 -63.81 -60.37 2,76 11.81 \Y
3762 -33.66 -13 -20.66 -52.39 -38.53 1.93 6.80 H
5640 -51.14 -13 -38.14 -61.70 -58.44 2.40 9.70 H
_ 7520 -48.63 -13 -35.63 -63.67 -57.68 2.76 11.81 H
Middle 3762 -34.91 -13 -21.91 -53.08 -39.77 1.93 6.80 \
5640 -53.54 -13 -40.54 -61.49 -60.84 2.40 9.70 \Y
7520 -51.15 -13 -38.15 -63.64 -60.20 2,76 11.81 \Y
3816 -58.33 -13 -45.33 -67.34 -63.19 1.93 6.80 H
5729 -51.49 -13 -38.49 -62.05 -58.79 2.40 9.70 H
7639 -49.08 -13 -36.08 -64.12 -58.13 2.76 11.81 H
Highest
3819 -58.04 -13 -45.04 -67.35 -62.91 1.93 6.80 \Y
5729 -53.63 -13 -40.63 -61.58 -60.93 2.40 9.70 \Y
7638 -52.51 -13 -39.51 -65 -61.56 2,76 11.81 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=aanas. FCC RF Test Report Report No. : FG660304
GSM1900 (EDGE class 10)
Channel Fr(e:nl;lezn)c y ( 5‘;: ) ( :i:r:]t) fi‘:i: Resalzi?ng Pi.vi.ar TXI::sble ™ g:ti?\nna Pole(x;lilzva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3702 -58.14 -13 -45.14 -67.15 -63.00 1.93 6.80 H
5550 -53.09 -13 -40.09 -63.65 -60.39 2.40 9.70 H
7400 -48.48 -13 -35.48 -63.52 -57.53 2.76 11.81 H
Lowest
3700 -57.59 -13 -44.59 -66.9 -62.46 1.93 6.80 \Y
5550 -56.16 -13 -43.16 -64.11 -63.46 2.40 9.70 \Y
7398 -51.60 -13 -38.60 -64.09 -60.65 2,76 11.81 \Y
3762 -33.13 -13 -20.13 -51.91 -38.00 1.93 6.80 H
5640 -50.27 -13 -37.27 -60.83 -57.57 2.40 9.70 H
_ 7520 -49.57 -13 -36.57 -64.61 -58.62 2.76 11.81 H
Middle 3762 -34.33 -13 -21.33 -52.43 -39.20 1.93 6.80 \
5640 -54.28 -13 -41.28 -62.23 -61.58 2.40 9.70 \Y
7520 -52.02 -13 -39.02 -64.51 -61.07 2,76 11.81 \Y
3816 -58.70 -13 -45.70 -67.71 -63.56 1.93 6.80 H
5729 -52.25 -13 -39.25 -62.81 -59.55 2.40 9.70 H
7639 -50.49 -13 -37.49 -65.53 -59.54 2.76 11.81 H
Highest
3822 -56.82 -13 -43.82 -66.13 -61.69 1.93 6.80 \Y
5729.4 -55.12 -13 -42.12 -63.07 -62.42 2.40 9.70 \Y
7639.2 -51.77 -13 -38.77 -64.26 -60.82 2,76 11.81 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=aanas. FCC RF Test Report Report No. : FG660304
WCDMA Band V(RMC 12.2Kbps)
Channel Frequency ERP Limit fi‘:i: Resalzi?ng Pi.vi.ar TXI::sble ™ g:ti?\nna Polarization
(MHz) | (dBm) | (dBm) | g) (dBm) | (dBm) (dB) (dBi) (HV)
1656 -61.18 -13 -48.18 -59.38 -63.00 1.23 5.20 H
2479.2 -59.67 -13 -46.67 -64.52 -61.90 1.52 5.90 H
3305.6 -58.83 -13 -45.83 -66.39 -61.61 1.77 6.70 H
Lowest
1652.8 -61.19 -13 -48.19 -59.14 -63.01 1.23 5.20 \
2479.2 -55.69 -13 -42.69 -64.93 -57.92 1.52 5.90 \Y
3304 -55.80 -13 -42.80 -66.90 -58.58 1.77 6.70 \Y
1672 -60.92 -13 -47.92 -59.12 -62.74 1.23 5.20 H
2509.2 -58.71 -13 -45.71 -63.56 -60.94 1.52 5.90 H
_ 3345.6 -59.32 -13 -46.32 -66.88 -62.10 1.77 6.70 H
Middle 1672 -59.76 -13 -46.76 -57.71 -61.58 1.23 5.20 \
2509.2 -54.97 -13 -41.97 -64.89 -57.20 1.52 5.90 \Y
3345.6 -56.46 -13 -43.46 -67.56 -59.24 1.77 6.70 \Y
1696 -61.16 -13 -48.16 -59.36 -62.98 1.23 5.20 H
2536 -59.15 -13 -46.15 -64.00 -61.38 1.52 5.90 H
3386.4 -58.69 -13 -45.69 -66.25 -61.47 1.77 6.70 H
Highest
1696 -61.19 -13 -48.19 -59.14 -63.01 1.23 5.20 \
2539.8 -56.16 -13 -43.16 -65.00 -58.39 1.52 5.90 \Y
3386.4 -56.70 -13 -43.70 -67.80 -59.48 1.77 6.70 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=aanas. FCC RF Test Report Report No. : FG660304
WCDMA Band II(RMC 12.2Kbps)
Channel Fr(e:nl;lezn)c y ( 5‘;: ) ( :i:r:]t) fi‘:i: Resalzi?ng Pi.vi.ar TXI::sble ™ g:ti?\nna Pole(x;lilzva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3702 -57.33 -13 -44.33 -66.34 -62.19 1.93 6.80 H
5557 -52.70 -13 -39.70 -63.26 -60.00 2.40 9.70 H
7409.6 -48.04 -13 -35.04 -63.08 -57.09 2.76 11.81 H
Lowest
3704 -58.08 -13 -45.08 -67.39 -62.95 1.93 6.80 \Y
5557 -54.76 -13 -41.76 -62.71 -62.06 2.40 9.70 \Y
7410 -50.90 -13 -37.90 -63.39 -59.95 2,76 11.81 \Y
3760 -24.62 -13 -11.62 -44.73 -29.49 1.93 6.80 H
5640 -39.72 -13 -26.72 -55.17 -47.02 2.40 9.70 H
_ 7520 -49.90 -13 -36.90 -64.94 -58.95 2.76 11.81 H
Middle 3762 -27.20 -13 -14.20 -46.85 -32.07 1.93 6.80 \
5640 -40.50 -13 -27.50 -53.96 -47.80 2.40 9.70 \Y
7520 -52.73 -13 -39.73 -65.22 -61.78 2,76 11.81 \Y
3816 -55.95 -13 -42.95 -64.96 -60.81 1.93 6.80 H
5722 -51.67 -13 -38.67 -62.23 -58.97 2.40 9.70 H
7630 -50.40 -13 -37.40 -65.44 -59.45 2.76 11.81 H
Highest
3815 -57.64 -13 -44.64 -66.95 -62.51 1.93 6.80 \Y
5722 -55.04 -13 -42.04 -62.99 -62.34 2.40 9.70 \Y
7632 -52.85 -13 -39.85 -65.34 -61.90 2,76 11.81 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=aanas. FCC RF Test Report Report No. : FG660304
CDMA BC0 (RC3+S055)
Channel Frequency ERP Limit fi‘:i: Resalzi?ng Pi.vi.ar TXI::sble ™ g:ti?\nna Polarization
(MHz) | (dBm) | (dBm) | g) (dBm) | (dBm) (dB) (dBi) (HV)
1648 -66.01 -13 -53.01 -64.64 -67.87 1.19 5.20 H
2474 1 -68.92 -13 -55.92 -71.91 -71.14 1.53 5.90 H
3296 -66.39 -13 -53.39 -70.34 -69.18 1.76 6.70 H
Lowest
1648 -65.03 -13 -52.03 -62.99 -66.89 1.19 5.20 \
2474 1 -67.90 -13 -54.90 -69.88 -70.12 1.53 5.90 \Y
3298.8 -68.40 -13 -55.40 -71.72 -71.19 1.76 6.70 \Y
1672 -67.03 -13 -54.03 -65.66 -68.89 1.19 5.20 H
2509.52 -68.84 -13 -55.84 -71.83 -71.06 1.53 5.90 H
_ 3344 -65.71 -13 -52.71 -69.66 -68.50 1.76 6.70 H
Middle 1672 -66.12 -13 -53.12 -64.08 -67.98 1.19 5.20 \
2512 -69.98 -13 -56.98 -71.96 -72.20 1.53 5.90 \Y
3346.08 -67.27 -13 -54.27 -70.59 -70.06 1.76 6.70 \Y
1696 -68.17 -13 -55.17 -66.80 -70.03 1.19 5.20 H
254493 -67.63 -13 -54.63 -70.62 -69.85 1.53 5.90 H
3393.24 -67.02 -13 -54.02 -70.97 -69.81 1.76 6.70 H
Highest
1696 -67.49 -13 -54.49 -65.45 -69.35 1.19 5.20 \
254493 -69.00 -13 -56.00 -70.98 -71.22 1.53 5.90 \Y
3393.24 -68.57 -13 -55.57 -71.89 -71.36 1.76 6.70 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=aanas. FCC RF Test Report Report No. : FG660304
For Sample 2
GSM850 (GSM)
Channel Fr(e:nl:lezn;: y ( :::‘ ) ( :i;:::) fi\rl:i: Res;(’ili\ng Pi-\sér Txlf:sble = g’:i;““a Pol?:lilzva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1648 -41.31 -13 -28.31 -46.05 -43.13 1.23 5.20 H
2472.6 -58.77 -13 -45.77 -63.62 -61.00 1.52 5.90 H
3296.8 -58.74 -13 -45.74 -66.30 -61.52 1.77 6.70 H
Lowest
1648 -41.46 -13 -28.46 -45.15 -43.28 1.23 5.20 \Y
2472.6 -52.91 -13 -39.91 -64.26 -55.14 1.52 5.90 Vv
3296.8 -55.86 -13 -42.86 -66.96 -58.64 1.77 6.70 \Y
1672 -45.00 -13 -32.00 -49.09 -46.82 1.23 5.20 H
2509 -47.57 -13 -34.57 -58.01 -49.80 1.52 5.90 H
_ 3345 -58.52 -13 -45.52 -66.08 -61.30 1.77 6.70 H
Middle 1672 -45.17 -13 -32.17 -48.14 -46.99 1.23 5.20 \Y
2509 -51.64 -13 -38.64 -63.19 -53.87 1.52 5.90 \Y
3345 -54.37 -13 -41.37 -65.47 -57.15 1.77 6.70 \Y
1698 -59.87 -13 -46.87 -58.07 -61.69 1.23 5.20 H
2548 -58.48 -13 -45.48 -63.33 -60.71 1.52 5.90 H
3396 -59.31 -13 -46.31 -66.87 -62.09 1.77 6.70 H
Highest
1698 -58.54 -13 -45.54 -56.49 -60.36 1.23 5.20 \Y
2548 -51.85 -13 -38.85 -63.32 -54.08 1.52 5.90 \Y
3396 -55.53 -13 -42.53 -66.63 -58.31 1.77 6.70 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=aanas. FCC RF Test Report Report No. : FG660304
WCDMA Band II(RMC 12.2Kbps)
Channel Fr(e:nl;lezn)c y ( 5‘;: ) ( :i:r:]t) fi‘:i: Resalzi?ng Pi.vi.ar TXI::sble ™ g:ti?\nna Pole(x;lilzva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3705 -56.49 -13 -43.49 -65.50 -61.35 1.93 6.80 H
5557 -45.35 -13 -32.35 -57.44 -52.66 2.40 9.70 H
7410 -47.23 -13 -34.23 -62.27 -56.28 2.76 11.81 H
Lowest
3705 -56.61 -13 -43.61 -65.92 -61.48 1.93 6.80 \Y
5557 -54.17 -13 -41.17 -62.12 -61.47 2.40 9.70 \Y
7410 -51.13 -13 -38.13 -63.62 -60.18 2,76 11.81 \Y
3760 -56.22 -13 -43.22 -65.23 -61.08 1.93 6.80 H
5640 -51.49 -13 -38.49 -62.05 -58.79 2.40 9.70 H
_ 7520 -48.26 -13 -35.26 -63.30 -57.31 2.76 11.81 H
Middle 3760 -57.25 -13 -44 .25 -66.56 -62.12 1.93 6.80 \Y
5640 -53.75 -13 -40.75 -61.7 -61.05 2.40 9.70 \Y
7520 -50.69 -13 -37.69 -63.18 -59.74 2,76 11.81 \Y
3815 -57.11 -13 -44.11 -66.12 -61.97 1.93 6.80 H
5723 -50.97 -13 -37.97 -61.53 -58.27 2.40 9.70 H
7630 -48.99 -13 -35.99 -64.03 -58.04 2.76 11.81 H
Highest
3815 -55.62 -13 -42.62 -64.93 -60.49 1.93 6.80 \Y
5723 -52.18 -13 -39.18 -60.13 -59.48 2.40 9.70 \Y
7630 -50.17 -13 -37.17 -62.66 -59.22 2,76 11.81 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=aanas. FCC RF Test Report Report No. : FG660304
CDMA BC0 (RC3+S055)
Channel Frequency ERP Limit fi‘:i: Resalzi?ng Pi.vi.ar TXI::sble ™ g:ti?\nna Polarization
(MHz) | (dBm) | (dBm) | g) (dBm) | (dBm) (dB) (dBi) (HV)
1648 -66.29 -13 -53.29 -64.92 -68.15 1.19 5.20 H
2472 -61.22 -13 -48.22 -64.21 -63.44 1.53 5.90 H
3296 -66.02 -13 -53.02 -69.97 -68.81 1.76 6.70 H
Lowest
1648 -63.16 -13 -50.16 -61.12 -65.02 1.19 5.20 \
2474 1 -69.16 -13 -56.16 -71.14 -71.38 1.53 5.90 \Y
3298.8 -68.46 -13 -55.46 -71.78 -71.25 1.76 6.70 \Y
1672 -68.33 -13 -55.33 -66.96 -70.19 1.19 5.20 H
2512 -65.33 -13 -52.33 -68.32 -67.55 1.53 5.90 H
_ 3344 -64.88 -13 -51.88 -68.83 -67.67 1.76 6.70 H
Middle 1672 -64.98 -13 -51.98 -62.94 -66.84 1.19 5.20 \
2509.56 -69.68 -13 -56.68 -71.66 -71.90 1.53 5.90 \Y
3346.08 -67.54 -13 -54.54 -70.86 -70.33 1.76 6.70 \Y
1696 -67.72 -13 -54.72 -66.35 -69.58 1.19 5.20 H
254493 -68.16 -13 -55.16 -71.15 -70.38 1.53 5.90 H
3393.24 -67.05 -13 -54.05 -71.00 -69.84 1.76 6.70 H
Highest
1696 -66.81 -13 -53.81 -64.77 -68.67 1.19 5.20 \
254493 -69.81 -13 -56.81 -71.79 -72.03 1.53 5.90 \Y
3393.24 -69.08 -13 -56.08 -72.4 -71.87 1.76 6.70 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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